81/42/S - ®ed

85040 : "ON Buimesqg 710 | abeg
N-6879100-ND : UoIsiAgy

(1d9) 8'9 H/Y LYdINOIONT AT : MaIA papojdx3
oy ONIGNNOYD

SSIANYUVH ¥0d

_ @ﬁ\%/ b
0€

Joldvav
QTO4INVIN IMVLINI

ONILNNON ¥04
ANO @3ldILy3d JIVMAUVH 3sn
Vd3 ION
vz yoldvav
d704INVIN
INVINI OL

adnodd



EXPLODED VIEW: EV ENGCOMPRT R/H 6.8 (CPL)

DRAWING #: 0F3058

GROUP D

ITEM PART# QTY. DESCRIPTION
1 0D5623 2 HEAT SHIELD EXHAUST
2 0D5418 1 STARTER MOTOR FORD V-10 ENGINE
3 G022131 1 WASHER FLAT 3/8-M10 ZINC
4 0F3514 1 SPACER FLEXPLATE 5.4L/6.8L (1800 RPM UNITS ONLY)
(3)5 G022473 112 WASHER FLAT 1/4-M6 ZINC
(3)6 0F2776A AR BRACKET SIGNAL CONDITIONER
17 029333A 1 TIE WRAP UL 7.4" X .19" BLK (NOT SHOWN)
8 G057772 1 WASHER NYLON .565
9 0F2929 1 ENGINE ADAPTER 5.4L/6.8L
10 0F9965C 1 FLEX PLATE 2 POLE (1800 RPM UNITS ONLY)
0F9965C 2 FLEX PLATE 2 POLE (3600 RPM UNITS ONLY)
(211 0D5417 REF. SCREW HHC M10-1.0 X 25 G10.9
12 0K3440 1 CLAMP HOSE 1.0620D DOUBLEWIRE (1800 RPM UNITS ONLY)
13 G057765 1 ADAPTER M14-1.50 X 3/8 NPT
14 (G049340 1 BARBED EL 90 1/4NPT X 3/8
15 069860E 1 HOSE DRAIN ASSY 28"
16 G042909 3 SCREW HHC M8-1.25 X 30 G8.8
17 G022129 4 WASHER LOCK M8-5/16
18 0D9913 18 SCREW SHC M8-1.25 X 35 SS
19 G047290 1 HOSE 3/8 ID SINGLE BRAID
20 G022097 1 WASHER LOCK M6-1/4
21 G055596 1 BARBED STR 3/8 NPT X 3/8
22 G077996 1 CAP HOSE (1800 RPM UNITS ONLY)
23 0C7649 1 CLAMP HOSE .38-.87
24 G047411 1 SCREW HHC M6-1.0 X 16 G8.8
25 0G0321 1 HOSE COOL 5/8" ID 250#WP (14")
26 0D3808 2 EXH MANIFOLD MACH 6.8L V-10
27 0D4255 2 GASKET EXHAUST MANIFOLD
28 G070010 2 SCREW HHC M8-1.25 X 35 SS G8.8
29 0D2244M 1 ASSY MAGPICKUP (3/8-24 MALE)
30 0F3844 8 WASHER FLAT .43 X 1.00
31 G052647 6 SCREW SHC M10-1.5X 25 G12.9
32 (G046526 6 WASHER LOCK M10
33 G039253 1 SCREW HHC M8-1.25 X 20 G8.8
34 G070008 10 WASHER FLAT M8 SS
35 G070006 30 WASHER LOCK M8 SSTL
36 0D2608 10 SCREW HHC 5/16-18 X 1/2 SSTL
37 0F5114 1 DECAL REFER TO OWNERS MANUAL
38 0F5454 1 PLATE MAG PICK-UP ADAPTOR
40 0F6104 1 COVER STARTER 5.4 & 6.8 FORD CPL
43 048031P 2 CLAMP HOSE BAND .88"
44 048031J 1 CLAMP HOSE BAND .63
45 0G1462 1 HOSE BARB REDUCER 5/8"-3/8"ID

(1) NOTE: I/N 7 IS FOR HOLDING SENSORS TO IN 6.

(2) NOTE: I/N 11 1S PART OF ENGINE P/N 0D3454.
(3) QTY. REQ. FOR NON-MQT / QTY REQ. FOR MQT EPA CERT. (NOT REQUIRED

FOR NEXUS CONTROL PANELS)

REVISION: CN-0016489-M
DATE: 5/29/18

Page 2 of 2



